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GUIDELINES ON PAIN MANAGEMENT & 
PALLIATIVE CARE

(Text update March 2013)

A. Paez Borda (chair), V. Fonteyne,  E.G. Papaioannou, 
F. Charnay-Sonnek

This pocket version aims to synthesise the important clinical 
messages described in the full text and is presented as
a series of algorithms and graded ‘action based recommenda-
tions’, which follow the standard for levels of evidence
used by the EAU (see Introduction chapter).
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Cancer pain treatment in urology

Pain in patient with urological cancer

Pain assessment using OPQRSTUV and physical assessment (pain area, pain type, pertinent history, risks of addiction, associated 
symptoms-nausea, vomiting, constipation, dyspnoea, tingling, urinary retention)

Mild pain (score 1-3)
•	 	Paracetamol	±	

NSAIDs at the lowest 
effective dose (need 
for periodical pain 
assessment)

•	 	Consider	gastric	
protection in long 
term NSAIDs use

•	 	Weak	opioids	(codeine	
or tramadol) at low 
doses in combination 
with non-opioids

Opioid naïve patient
•	 	Morphine	5	mg	x	
6	per	os	and	2.5-5	
mg every hr prn 
for breakthrough 
pain. For elderly 
or debilitated 
consider starting 
dose	of	2.5	mg	x	6

•	 	Hydromorphone	
1	mg	x	6	per	os	
with	0.5-1	mg	
every hr prn. 
For elderly and 
debilitated	0.5	mg	
x	6

•	 	Oxycocone	2.5	mg	
x	6	per	os	with	2.5	
mg every hr prn for 
breakthrough pain

If pain persists •		If	pain	persists	consider	opioid	switching
•	Consult	a	palliatve	care	specialist

Opioid naïve patient
•	 	Morphine	5-10	mg	
x	6	per	os	and	5	
mg prn every 1hr, 
or

•		Hydromorphone	1-2	
mg	x	6	per	os	and	
1mg prn every 1hr, 
or
•		Morphine	2.5-5	Mg	
x	6	sc	and	2.5	Mg	sc	
prn every 30 min, 
or
•		Hydromorphone	
0.5-1	mg	x	6	sc	and	
0.5	mg	sc	prn	every	
30 min.

Patient in opiod 
treatment
•		Increase	the	regular	

and breakthrough 
doses	by	25%.
•		Titrate	dose	every	

24hrs.

Patient in opiod 
treatment
•	 	Increase	the	

regular and 
breakthrough 
doses	by	25%

•	 	Titrate	dose	every	
24hrs

•	 	Make	frequent	
assessments and 
opioid titration 
until pain is 
controlled.

Moderate pain (score 4-6)

Severe pain crisis

Consult	a	palliative	care	specialist

Titrate	dose	by	25%	every	1-2	doses	until	pain	is	relieved

iv access present No iv access present

Opioid-naïve patient
Morphine	5-10	mg	
every 10 min until pain 
is relieved

Opioid-naïve patient
Morphine	5-10	mg	sc	
every 20-30 min until 
pain is relieved

Patient on opioids
Give the usual per os 
morphine dose iv every 
10 min until pain is 
relieved

Patient on opioids
Give the usual per 
os morphine dose sc 
every 20-30 min until 
pain is relieved

In	case	of	inadequate	
pain control

Severe pain (score 7-10)
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Pain management in prostate cancer patients 
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Prostate cancer pain management

Recommendations LE GR
Systemic pain management
WHO analgesic ladder step 1: NSAID or para-
cetamol

1a A

Opioid administration
Opioids use (see Cancer pain treatment in 
urology)

1a A

Access to breakthrough analgesia 1b A
Tricyclic antidepressant and/or anticonvulsant 
in case of neuropathic pain

1a A

Pain due to painful or unstable bony metastases (single 
lesions)
External beam irradiation 1b A
Pain due to painful bony metastases (widespread, opioid 
refractory)
Radioisotopes (89Sr or 153Sm-EDTMP) 2 B
Bisphosphonates 1b A
Denosumab 1b A
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Pain management in bladder cancer patients

Pain management in upper urinary tract cancer patients

Bladder cancer

LOCAL 
IMPAIRMENT

• Bladder outlet obstruction
• Ureteric obstruction
• Bowel invasion
• Soft tissue invasion

•  Act accordingly (TURBT, insert catheter or percutaneous 
nephrostomy, treat obstructive ileus if present)

•  Consider pallative pelvic exenteration for selected cases of 
advanced disease

•  Consider chemotherapy for selected cases of advanced disease
•  Consider local radiotherapy for selected cases of advanced disease

METASTASES

Document number and location
(scintigraphy)

Multiple lesions

• Consider hemi-body irradation
• Consider radioisotopes

Single lesions

Consider single-fraction 
radiotherapy

Upper urinary tract cancer

Local impairment

• Ureteric obstruction
• Invasion of surrounding areas
• Soft tissue invasion

• Nephroureterectomy
•  Consider extended operations (nephroureterectomy+bowel/

spleen/abdominal wall muscle resection) for selected cases of 
advanced disease

•  Consider chemotherapy for locally advanced and/or metastatic 
cancer

Bone metastases

Document number and location
(scintigraphy)

Multiple lesions

• Consider hemi-body irradation
• Consider radioisotopes

Single lesions

Consider single-fraction 
radiotherapy
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Transitional cell carcinoma pain management

Recommendations LE GR
Always disclose bladder outlet obstruction as 
source of local pain

- GCP

In locally advanced bladder cancer, palliative 
cystectomy or exenteration might be an option 
for symptom relief.

3 B

Use radiotherapy to reduce pain and symptoms 
of locally advanced bladder cancer.

1a B

Use radiotherapy to reduce pain due to bone 
metastases.

1b A

Pain management in renal cell carcinoma patients

Renal cell carcinoma

Local impairment

• Ureteric obstruction
•  Invasion of surrounding areas 

(posterior abdominal wall, nerve 
roots, bowel, spleen, liver)

• Soft tissue invasion

• Nephrectomy
•  Consider extended operations (nephroureterectomy+bowel/spleen/

abdominal/wall muscle resection) for selected cases of painful 
advanced disease

Metastases

Document number and location
(scintigraphy)

Brain

Consider radiosurgery

Bone

• Consider radiotherapy
• Consider radioisotopes
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Renal cell carcinoma pain management

Recommendations GR
Obstruction of the upper urinary tract due to haem-
orrhage and subsequent formation of blood clots is 
effectively treated by radical nephrectomy in non-
metastatic tumour.

GCP

If the patient is physically fit for surgery, this should be 
done to increase the QoL, e.g., palliative nephrectomy 
in cases of metastatic tumour.

GCP

GCP = good clinical practice.

Pain management in patients with adrenal carcinoma

Pain management in patients with malignant 
pheochromocytoma

Malignant pheochromocytoma

Soft tissue and/or bone
metastases

Consider palliative
radiotherapy

131I-MIBG Symptomatic treatment
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Pain management in patients with adrenocortical 
carcinomas

Adrenal carcinoma

Recommendations malignant phaeochromo-
cytoma

LE GR

131I-MIBG may reduce pain 2b B
Radiation therapy can induce partial remission 3 C
Recommendations adrenocortical carcinoma
Surgical removal of the primary tumour and 
local lymph nodes can decrease pain

3 C

Radiotherapy can be effective for palliation and 
pain management

2b B

Adrenocortical carcinoma

Soft tissue and/or bone
metastases

Consider palliative
radiotherapySymptomatic treatment
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Pain management in penile cancer patients

Penile cancer pain management

Recommendations LE GR
Advanced penile cancer must be approached 
with a multimodal treatment regimen that 
includes neoadjuvant chemotherapy, radiother-
apy and surgical resection

2b B

Radiotherapy might decrease pain from fixed 
nodes and bone metastases

3 C

Penile cancer

Pain in early stages: disclose voiding dysfunction 
secondary to invasion of corpus spongiosum

Pain due to metastases

Consider partial/total penectomy
approach with a multimodal regimen: 

chemotherapy,
radiotherapy and surgical resection

If erosion of femoral vessels is 
anticipated, insert prophylactic 

endoluminal vascular stent 

Pain due to local impairment

•  Bladder outlet obstruction
•  Ureteric obstruction
•  Bowel invasion
•  Soft tissue invasion

•  Act accordingly (TURP, insert 
catheter or percutaneous 
nephrostomy, treat obstructive ileus 
if present)

•  Consider palliative pelvic 
exenteration under certain 
circumstances

Pain due to 
lymphoedema

Wraps, pressure stockings or 
pneumatic pumps
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Pain management in testicular cancer patients
Testicular cancer pain management

Recommendations LE GR
Systemic chemotherapy is effective for the back 
or flank pain due to retroperitoneal lymphaden-
opathy

2b B

Back pain and neurological symptoms due to 
spinal cord compression may require urgent 
surgery

3 C

Testicular cancer

Pain due to metastases

•  Chemotherapy regimes + analgesia
•  Consider ureteral stenting or percutaneous nephrostomy  

if hydronephrosis
•  Consider urgent spinal cord decompression if vertebral 

metastases and neurological symptoms

Pain due to local impairment

Orchiectomy
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PAIN MANAGEMENT AFTER UROLOGICAL 
OPERATIONS

Postoperative pain management

PCA = patient controlled analgesia; PCEA = patient controlled 
epidural analgesia; PRN = as needed.

Acute postoperative pain

Exclude medical/surgical emergency

Access pain level

No pain

Mild (VAS score 1-3)

(SWL, transurethral, percutaneous 
endoscopic, transvaginal 

procedures)

Moderate (VAS score 4-6)

(Laparoscopic, minor operations 
of the scrotum/penis and the 

inguinal approach)

Severe (VAS score 7-10)

(Open surgery - perineal, 
transperitoneal, suprapubic, 
retropubic extraperitoneal 
laparotomy, retroperitoneal 
approach, flank incision, 

thoracoabdominal approach)

Pain level reassessment 
and evaluation every 
4-6 hrs unless patient 
expresses discomfort

•	 	Paracetamol	500	mg-1g	x	4	iv	
and/or NSAIDs (diclofenac 
50	mg	x3	iv,	ketorolac	
10-30 mg x 4 iv, lornoxicam 
4-8mg x 2 iv, parecoxib 40 mg 
x	2	iv)	and/or	metamizole	500-
1000 mg x 4 iv or paracetamol 
500-1000	mg	plus	codeine	
30-60 mg x 4 orally.

In case of persistent pain 
pethidine	50-100	mg	iv	or	
tramadol	50-100	mg	iv	prn.

•	 	Paracetamol	500	mg-1g	x	4	iv	
and/or NSAIDs (diclofenac 
50	mg	x3	iv,	ketorolac	
10-30 mg x 4 iv, lornoxicam 
4-8 mg x 2 iv, parecoxib 40 mg 
x	2	iv)	and/or	metamizole	500-
1000 mg x 4 iv or paracetamol 
500-1000	mg	plus	codeine	
30-60 mg x 4 orally. 

•	 	Pethidine	50-100	mg	x	6	iv	or	
tramadol	50-100	mg	x	6	iv	or	
morphine	5	mg	starting	dose	
x 4-6 times per day sc/im or 
2 mg starting dose x 6 iv. 

In case of persistent pain add or 
increase morphine dose by 2mg 
bolus in 1 hr increments

•	 	Paracetamol	500	mg-1g	x	4	iv	
and/or NSAIDs (diclofenac 
50	mg	x3	iv,	ketorolac	
10-30 mg x 4 iv, lornoxicam 
4-8 mg x 2 iv, parecoxib 40 mg 
x	2	iv)	and/or	metamizole	500-
1000 mg x 4 iv 

•	 	PCA	with	morphine	iv	 
(0.5-2.5	mg	bolus,	10-15	min	
lockout)

•	 	PCEA	with	morphine	100-
200μg demand dose, lockout 
interval	10-15	min	and	
continuous rate 300-600μg/h 
± ropivacaine 0.2% 2 ml 
demand dose, and continuous 
rate	5	ml/h	or	bupivacaine	
0.125%	2	ml	demand	dose	
and continuous rate 4 ml/h.

In case of persistent pain extra 
morphine	2-5	mg	iv	or	morphine	
1-5	mg	±	10-15ml	bupivacaine	
0.125%	or	ropivacaine	
0,2% bolus epidurally in 1 hr 
increments.

Refer to appropriate level of treatment
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Recommendations pain treatment after different urological 
operations

Extracorporeal shock wave lithotripsy LE GR
Administer NSAIDs or midazolam 30-45 min 
before SWL procedure to reduce the need for 
opioids

2b B

Transurethral procedures LE GR
Postoperative analgesics with spasmolytic 
effect or mild opioids are preferable.

3 C

Antimuscarinic drugs could be helpful in reduc-
ing discomfort resulting from the indwelling 
catheter.

3 B

Antimuscarinic drugs may reduce the need for 
opioids.

3 B

Laparoscopic and robotic procedures LE GR
Low intra-abdominal pressure and good desuf-
flation at the end of the procedure reduces 
postoperative pain.

1b A

NSAIDs are often sufficient for postoperative 
pain control.

2a B

NSAIDs decrease the need for opioids. 1b B
NSAIDs = non-steroidal anti-inflammatory drugs; SWL = extra-
corporeal shock wave lithotripsy.

Recommendations pain management after open surgery

Minor operations of the scrotum/penis and the 
inguinal approach

LE GR

For postoperative pain control, multimodal anal-
gesia with a combination of NSAIDs or para-
cetamol plus local anaesthetics should be used.

3 B

If possible, avoid opioids for outpatients. 3 C
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Transvaginal surgery
NSAIDs are often sufficiently effective after 
minor or moderate surgery.

2A B

NSAIDs decrease the need for opioids. 1b B
Transperitoneal laparotomy
Consider continuous epidural infusion of a com-
bination of opioids and local anaesthetic. Once 
the patient is able to take oral analgesics use 
metamizole, paracetamol ± codeine or tramadol.

1b A

Retroperitoneal approach - flank incision - 
thoracoabdominal approach
Consider continuous epidural infusion of a com-
bination of opioids and local anaesthetic. Once 
the patient is able to take oral analgesics use 
metamizole, paracetamol ± codeine or tramadol.

1b A

NSAIDs = non-steroidal anti-inflammatory drugs; PCA = 
patient-controlled analgesia; PCEA = patient-controlled 
epidural analgesia.
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Summary of recommendations for postoperative pain man-
agement in adults

Recommendation LE GR
Preoperative assessment and preparation of 
patients allow more effective pain management.

1a A

Adequate postoperative pain assessment can 
lead to more effective pain control and fewer 
complications.

2a B

NSAIDs are often effective after minor or mod-
erate surgery.

2a B

NSAIDs often decrease the need for opioids. 1b B
Avoid long-term use of COX inhibitors in 
patients with atherosclerotic cardiovascular 
disease.

2a B

The use of paracetamol is recommended for 
postoperative pain management because it 
reduces consumption of opioids.

1b B

Administer paracetamol as a single therapy to 
alleviate mild postoperative pain without major 
adverse effects.

2a B

The use of intravenous patient controlled 
analgesia is recommended because it provides 
superior postoperative analgesia, improving 
patient satisfaction and decreasing risk of respi-
ratory complications.

1b A

Administer adjuncts in appropriate doses and 
monitored care to improve analgesic efficacy 
and reduce opioid-related side effects.

1a A

Administer clonidine preoperatively or epi-
durally postoperatively to reduce opioid 
Requirements.

1a A
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Gabapentin can be administered before as well 
as after surgery to decrease pain severity and 
need for analgesic supplementation.

1a A

Epidural analgesia, especially PCEA, provides 
superior postoperative analgesia, reducing 
complications and improving patient satisfac-
tion, and is therefore preferable to systemic 
techniques.

1b A

NSAIDs = non-steroidal anti-inflammatory drugs; PCEA = 
patient-controlled epidura.

Recommendations special populations

Special populations LE GR
Ambulatory surgical patients
For postoperative pain control in outpatients, 
multimodal analgesia with a combination of 
NSAIDs or paracetamol plus local anaesthetics 
should be used.

2b B

If possible, avoid opioids. 3 B
Geriatric patients
Multimodal and epidural analgesia are prefer-
able for postoperative pain management in 
elderly patients because these techniques are 
associated with fewer complications.

2b B

Obese patients
Postoperative use of opioids should be avoided 
in obese patients unless absolutely necessary.

2b B

An epidural local anaesthetic in combination 
with NSAIDs or paracetamol is preferable.

2b B

Perioperative pain management in children
Apply EMLA locally to alleviate venipuncture 
pain in children.

1b A
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Dosage and method of delivery of some important 
analgesics

Dosage and delivery of NSAIDs

Drug Daily dose Route of 
administration

Conventional NSAIDs (non-selective COX inhibitors)
Ketorolac 10-30 mg four times daily Orally or iv
Ibuprofen 400 mg three times daily Orally
Ketoprofen 50 mg four times daily Orally or iv
Diclofenac 75 mg twice daily Orally or iv

50 mg three times daily Orally or iv
100 mg twice daily Rectally

COX-2 selective inhibitors
Meloxicam 15 mg once per day Orally
Lornoxicam 4-8 mg twice daily Orally or iv
Celecoxib 200 mg once per day Orally
Parecoxib 40 mg once or twice daily iv form only
Etoricoxib 90-120 mg once daily Orally

Dosage and delivery of paracetamol, metamizole and its 
combinations with opioids

Drug Method of 
administration

Single dose 
(mg)

Maximal dose 
(mg/day)

Paracetamol Orally 500-1000 4000 (50 mg/
kg)

Paracetamol iv 1000 4000 (50 mg/
kg)

Metamizole Orally 500-1000 4000
Metamizole iv 1000-2500 5000
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Paracetamol Opioid Times 
per day

Route of 
administration

Paracetamol 
1 g

Codeine 60 mg Four Orally or rec-
tally

Paracetamol 
600-650 mg

Codeine 60 mg Four Orally or rec-
tally

Paracetamol 
500 mg

Codeine 30 mg Four Orally or rec-
tally

Paracetamol 
300 mg

Codeine 30 mg Four Orally or rec-
tally

Paracetamol 
650 mg

Dextro-
propoxyphene 
65 mg

Four Orally

Paracetamol 
600-650 mg

Tramadol 75-100 
mg

Four Orally

Paracetamol 
325 mg

Oxycodone 5 mg Four Orally

Dose and delivery of opioids

Drug Method of 
administration

Common 
single dose 
(mg)

Maximal 
dose (mg)

Tramadol Orally 50 400-600
Tramadol iv 50-100 400-600
Dihydrocodeine Orally 60-120 240
Piritramid sc/im 15-30 120
Pethidine Orally 25-150 500
Pethidine Rectally 100 500
Pethidine sc/im 25-150 500
Pethidine iv 25-100 500
Morphine* Orally Starting 

with 10
No maximal 
dose
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Morphine* Rectally Starting 
with 10

No maximal 
dose

Morphine* sc/im Starting 
with 5

No maximal 
dose

Morphine* iv Starting 
with 2

No maximal 
dose

Morphine* Iv (PCA) 0.5-2.5 mg 
bolus 
10-15 min 
lockout

No maximal 
dose

*Strong opioids have no real upper dose limit (except 
buprenorphine). The dose must be titrated in correlation 
with pain relief and depending on the individual strength of 
unwanted effects such as respiratory depression. A simple 
way of calculating the daily dose of morphine for adults (20-75 
years) is: 100 - patient’s age = morphine per day in mg.
PCA = patient-controlled analgesia.

Common equi-analgesic doses for parenteral and oral admin-
istration of opioids*

Drug Parenteral (mg) Oral (mg)
Morphine 10 30
Fentanyl 0.1 -
Pethidine 75 300
Oxycodone 15 20-30
Dextropropoxyphene - 50
Tramadol 37.5 150
Codeine 130 200

*All listed opioid doses are equivalent to parenteral morphine 
10 mg. The intrathecal opioid dose is 1/100, and
the epidural dose 1/10 of the dose required systemically.
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PALLIATIVE CARE

Protocols for communicating with patients about major 
topics in palliative care

Adapted from the Education on Palliative and End-of-life Care 
Project.
Curriculum Emanuel LL, von Gunten CF, Ferris FD, eds. 
The Education in Palliative and End-of-life Care (EPEC) 
Curriculum: © The EPEC Project, 1999, 2003.

Establishing goals
of medical care

Establish what the patient knows: 
clarify the situation and context in 
which the discussion about goals is 
occurring

Explore what the patient is hoping 
to accomplish: help distinguish 
between realistic and unrealistic 
goals

Suggest realistic goals: explore how 
goals can be achieved and work 
through unrealistic expectations

Make a plan and follow through: 
discuss which treatments will be 
undertaken to meet the goals, 
establish a concrete plan for follow-
up, review and revise the plan 
periodically as needed

Create the right setting: plan what to say, allow adequate time, and determine who else should be present at the meeting

Respond empathetically to feelings: be prepared for strong emotions and allow time for response, listen, encourage 
description of feelings, allow silence

Communicating 
bad news

Establish what the patient knows: 
clarify what the patient can 
comprehend; reschedule the talk if 
necessary

Establish how much the patient 
wants to know: recognise and 
support preferences; people handle 
information in different ways

Share the information: avoid 
jargon, pause frequently, check for 
understanding, use silence; do not 
minimise the information

Follow up: plan for next steps, 
discuss potential sources of 
support, share contact information, 
assess the patient’s safety and 
support, repeat news at future 
visits

Withdrawing 
treatment

Establish and review the goals of 
care

Establish the context of the 
current discussion: discuss what 
has changed to precipitate the 
discussion

Discuss specific treatment in the 
context of the goals of care: talk 
about whether the treatment will 
meet the goals of care

Plan for the end of the treatment: 
document a plan for withdrawal of 
treatment and give it to the patient, 
the patient’s family, and members 
of the health care team

Discuss alternatives to the 
proposed treatment: talk about 
what will happen if the patient 
decides not to have the treatment
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Recommendations treatment of physical symptoms

Dyspnoea and respiratory symptoms LE GR
Benzodiazepines can be considered when 
opioids and non-pharmacological measures fail 
to control breathlessness.

1a A

Cancer anorexia-cachexia syndrome
Nutritional support is ineffective 1b A
Oral thalidomide (50 mg/day, 2 weeks) seems 
effective

1b A

Vomiting
Dexamethasone is not effective in 
metoclopramide-refractory nausea.

1b A

Patients with a high risk of vomiting induced 
by chemotherapy are effectively treated with a 
combination of dexamethasone and 5-HT3 and 
neurokinin 1 receptor antagonists.

1a A

In patients with moderate risk of vomiting 
induced by chemotherapy, palonosetron 
combined with dexamethasone is 
recommended.

1a A

Patients receiving radiotherapy and 
experiencing emesis can be effectively treated 
with combined 5-HT3 receptor antagonist and 
dexamethasone.

1a A

Fatigue
For anaemic patients erythropoietin and 
darbopoetin have provided improvement.

1b B

Methylphenidate 10-40 mg/day, can reduce 
fatigue and depression.

1b B

Restlessness
Neuroleptics cannot be recommended for 
treatment of terminal restlessness.

3 C
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Agitated delirium
Haloperidol (5-10 mg, intravenous) can be useful 2a C
Constipation
No clear recommendations as to the use of a 
particular laxative can be made.

1a A

Anxiety
It is therefore not possible to draw conclusions 
about the effectiveness of pharmacotherapy in 
this setting.

4 A

Recommendations treatment of psychological aspects

Fear LE GR
Distress must be recognised, measured, treated 
and monitored at all stages of the disease.

2b A

Depression
Efforts should be made to detect hidden depres-
sion.

2b B*

*Recommendation based on expert opinion.

This short booklet text is based on the more comprehensive EAU 
guidelines (ISBN 978-90-79754-71-7), available to all members of the 
European Association of Urology at their website, 
http://www.uroweb.org.


